OŚRODEK BADAWCZO-ROZWOJOWY PRZEMYSŁU PŁYT DREWNOPOCHODNYCH sp. z o.o.



Laboratorium Badawcze Laboratorium Badania Wyrobów Research & Development Centre of Wood-Based Panels Testing Laboratory Laboratory for Testing Products

Customer:

New Pattern Sp.z.o.o.S.K.A. Wysoka Głogowska 36-061 Wysoka Głogowska

Czarna Woda, 10.10.2012

Test Report No 4310.1/155/2012

Producer: New Pattern Sp.z.o.o.S.K.A

Wysoka Głogowska

36-061 Wysoka Głogowska

Basis of testing: order from 05.10.2012

Contents of the test report:

1. Testing productp. 22. Test metodp. 23. Test resultsp. 2

The test report comprises 2 pages.

Tests results presented in Table 1, refer only to the examined samples.

The test report cannot be copied in parts but only in entirely.

The test material was used up.

Testing Laboratory Accredited by Polish Centre for Accreditation EA MLA end ILAC MRA Signatory Accreditation No AB 244





AB 244

Konto: Bank Millennium S.A. Nr: 51 11602202 0000 0000 61953495



1. Testing product

Edge –band foil (maple Nida) Identity No: 12238 Production date: 05.10.2012

The boards were delivered to Laboratory for Testing Products in day 08.10.2012. Samples possessed dimension 400 x 50 x thickness and were tightly packed up in foil.

The tests have been carried out on 10.10.2012.

2. Test methods

The tests were carried out using the gas analysis method according to EN 717-2:1994. Two parallel of sign on two different samples were executed.

3. Test results

Tests results are presented in Table 1.

Table 1: Test results

Туре	Identity No.	Value of gas analysis [mg HCHO/(m²h)]	
		in sample	average
edge-band foil (maple Nida)	12238/1 12238/2	0,5 0,6	0,6

Test results meets requirements in IKEA Specification IOS-MAT-0003-9, dated 2009-10-09.

Elżbieta Sikora Official in charge Marzena Sztormowska Head of the Testing, Supervision and Certifying Body

Labolatorium Badania Wyrobów Sarszy Referent mgr Marzena Sztormowska

OB - RPPD spółka z o.o.

End of Test Report